12.1.1 Variable Speed Head — Exploded View
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12.1.2 Variable Speed Head — Parts List

Index No Part No Description Size Qty
1o JTM1055-V01.......... 1Yo 1o PP 1
1-1........... TS-0209051 ............ Hex Socket Cap SCrew ........ccevvveveivnieieiiinneeenn, 3/8"XL” i 3
1-2.e JTM1055-V01-2....... KB BXTX30 i, 1
13 JTM1055-V01-3....... SPACET et 1
2, JTM1055-V02.......... [ (oYUYo ST 1
I TP JTM1055-VO03.......... MOLOT PUIIBY ...t 1
31, JTM1055-V03-1....... SEBE SCIBW ..ttt ettt e e et et bbb r e e e e e e e et b eaeeeaaea 1
S JTM1055-V04.......... Belt. oo 900VC3830..........n..... 1
5 JTM1055-V05.......... MOLOT PUIIBY ... e 1
51, JTM1055-V05-1....... ST =TT PSUPPPPRRTIN 2
L JUTTTT JTM1055-V06.......... SRATL. .. 1
6-1..coeennn. JTM1055-V06-1....... KBY e TX6X30 .. 1
6-2..cneennnn. JTM1055-V06-2....... K Y e TXTXE5 i, 1
6-3.... JTM1055-V06-3....... Flat Washer..........coovviiiii i Y 1
6-4........... TS-1504111 ............ Hex Socket Cap SCrew .......cocevvveveviiiieieiiineeenn, MBX55. .., 1
Tooiiiiiennn, JTM1055-VO07.......... SPFING ettt 1
8, JTM1055-V08.......... BUSHING ... e 1
1 JETTR BB-6005Z7.............. Ball BEaring........ooovvvviiiiiiiiiiecii e 6005ZZ ......ccovvvvnnnnnnn. 1
10 JTM1055-V10.......... MOLOr PUIEY COVE ... 1
10-1......... TS-1502041 ............ Hex Socket Cap SCrew .......ocoeveveiiiiiiiiiiineeinns MSXL6.....uvieiiieiieannes 3
11............ JTM1055-V11.......... BEAING COVEI ...ttt e 1
11-1......... TS-10503051........... Hex Socket Cap SCreW ......coevvveviiieiiiiieiiieeiinns MBX20........cvviiiinannen 3
12 BB-6009ZZ.............. Ball BEaring.......cccvvvvririiniiieeeieeiiiii e 6009ZZ .......cccvvvvennnnn. 1
13, JTM1055-V13.......... REQUIALING SCIEW ....uiiiiciii e e e e e e 1
13-1......... JTM1055-V13-1....... SPIING PN i 1
13-2......... JTM1055-V13-2....... [ (20 N1 1
13-3......... JTM1055-V13-3....... L2 T Y PSS 1
14............ JTM1055-V14.......... BUSING ...t 2
15 JTM1055-V15.......... 1L PP 1
15-1......... JTM1055-V15-1....... ST 1= RSOPPPPRRTN 2
16....cccee. JTM1055-V16.......... 10 o] o[04 S TSP PSOPPPPRRTIN 1
17 BB-601277.............. Ball BEAING......cccvvuiiiiieeeieiiiiiiiee e 6012ZZ ......ccoovvviinnnn. 2
18...cceee JTM1055-V18.......... DIIVE PUBY ...t 1
18-1......... JTM1055-V18-1....... Drive PUBY SCIEW..... i i ieiiiiiiiiii ettt 1
19, JTM1055-V19.......... Steady PUIBY ......enieeiei e 1
20, JTM1055-V20.......... C-ClIP et S50 1
21, JTM1055-V21.......... O ] o TR RO5 ..o 1
22, JTM1055-V22.......... BUSKHING ... 1
22-1......... TS-1052021 ............ Hex Socket Cap SCrew .......cccevvvvviiiiiieieiiineeenn, MSX6 ...oeeeeiiieiiieeee 1
23, JTM1055-V23.......... Lower HOUSING COVET .....uuiiiiiiiieeeiie ettt 1
23-1......... TS-1504051 ............ Hex Socket Cap SCrew ........cc.vvvvveeviieieiiinenenn. MBX25.....oiviiiiieienn, 3
23-2......... JTM1055-V23-2....... SEESCIEW ..ot MBXE ..covvvvniiieenieiinine 1
24 .. JTM1055-V24.......... Brake StU .....cooeeiiiiiiiie e 2
25 . JTM1055-V25.......... Brake Finger Pivot Stud ...........cooiiiiiiiii e 1
26............ JTM1055-V26.......... Brake Shaft SIEEVE ...........oiiiii 1
27 o, JTM1055-V27.......... BraKe SPIING «.cvveiiiiii e 1
27-1......... JTM1055-V27-1....... Brake Spring (SNOI) .......ccvuiii e 1
28, JTM1055-V28.......... Brake LOCK SNaft ........ooiiiiiiiiiii e 1
29. . JTM1055-V29.......... Brake LOCK Handle ...........ooooriiiiiiiiii e 1
29-1......... TS-1503061 ............ Hex Socket Cap SCrew .......cccevvvvveeviiieieiiinneeen, MBX25......ceviiiiiieeenn, 1
29-2......... JTM1055-V29-2....... HEX NUL. ... 1Y 1
30............ JTM1055-V30A........ Brake Assembly (Includes: #27, 27-1, 22, 22-1)..1

1 TR JTM1055-V31.......... PIAStiCc Ball ......coeeiiieiiiiee e e 1
32, JTM1055-V32.......... CRAIN ... e 1
33, JTM1055-V33.......... AJUSTMENE STUA ...t e 1
3. JTM1055-V34.......... SIEEVE NUL ...t 1



Index No Part No

35, JTM1055-V35..........
35-1......... JTM1055-V35-1.......
36...cc..e..ns JTM1055-V36..........
37 JTM1055-V37..........
37-1......... TS-1523031 ............
38, JTM1055-V38..........
38-1......... JTM1055-V38-1.......
39, JTM1055-V39..........
40............ JTM1055-V40..........
40-1......... TS-1502081 ............
40-2......... JTM1055-V40-2.......
41............ JTM1055-V41..........
42............ JTM1055-v42..........
43 ............ JTM1055-V43..........
44............ JTM1055-V44 ..........
45, ........... JTM1055-V45..........
45-1......... JTM1055-V45-1.......
45-2......... JTM1055-V45-2.......
46............ JTM1055-V46..........
A7 oo JTM1055-V47..........
48............ JTM1055-V48..........
48-1......... TS-1502051 ............
49............ JTM1055-V49..........
50............ JTM1055-V50..........
50-1......... JTM1055-V50-1.......
51............ JTM1055-V51..........
51-1......... JTM1055-V51-1.......
51-2......... JTM1055-V51-2.......
52, JTM1055-V52..........
52-1......... TS-0720131 ............
53, JTM1055-V53..........
53-1......... TS-1504041 ............
53-2......... JTM1055-V53-2.......
54............ JTM1055-V54..........
55, JTM1055-V55..........
56..ccccun... JTM1055-V56..........
57 i, JTM1055-V57..........
B8.iinnnns JTM1055-V58..........
59, JTM1055-V59..........
60............ JTM1055-V60..........
61............ JTM1055-V61..........
62, JTM1055-V62..........
62-1......... JTM1055-V62-1.......
63..cceennnn. JTM1055-V63..........
63-1......... JTM1055-V63-1.......
63-2......... JTM1055-V63-2.......
63-3......... JTM1055-V63-3.......
64............ JTM1055-V64..........
65..ccccnn... JTM1055-V65..........
66............ JTM1055-V66..........
66-1......... JTM1055-V66-1.......
67 .ccvnnnn. JTM1055-V67..........
68............ JTM1055-V68..........
69...cc...... JTM1055-V69..........
70..cc........ JTM1055-V70..........
71..c....... JTM1055-V71..........
72 i, JTM1055-V72..........
73, JTM1055-V73..........

Description Size Qty
AdJUSTMENE SEUA ... e e e e 1
T 1
Wheel Handle........couniiiiiii e e 1
WWhEEI .. e 1
SEESCrEW ... MBX8 ..o 1
Dial Control Shaft ... 1
SPIING PN oo e 1
BUSHING ... 2
DIl HOUSING ... ettt e 1
Hex Socket Cap SCreW .......oevvveviiniviiiieiiieeeinns M5X35...ccieiiiieiieeaen, 3
ST od 1 PP 1
BUSHING ... 1
WOIM GEAK ... ittt et et e r e eeas 1
L7440 1 4 PP PP P 1
SPFING PN .o 2
S T 1 P 1
SPHNG PN .o 1
U e 1
TimMIiNg Belt PUIlEY ....... e 1
Bl e 8M560 ......ccevveeerannnn. 1
Bearing RELAINET .......couuiiie e 1
Hex Socket Cap SCreW .......oevvveiiiieviiieeiiieeeins M5X20.....ccveieriinennnn. 1
Ball BEAriNg........evvvieiiieeii e 6203-2RS.......c.eeeen. 2
210 ]| =T PP 1
S SCIEW vt MBX6 ...cevnevriieeiieeenn, 1
CoUNtEr ShAft ... . 1
KBY e 5X5X15..iii, 1
KBY it 5X5X18 ... 1
N T 5/8" i, 1
LOCK WASKEN ....cceiiiiiei e I8 1
LOWET HOUSING ... ettt e e e e 1
Hex Socket Cap SCrew .......cocoevveviiiiiiiiiiiineeines M8X20.....ueieiiieinaaannn. 6
O T O« PP 1
S o] 111 [ 3
SPIiNG Shaft ..o 3
PINION GEAN ....uiiieii e 1
Ball BEANNG....cccveveieeeiieeii v eee e e 6910ZZ .......eevvveeenn. 2
SPACET et 1
SPACET et 1
SPACET et 1
SPINAIE GEAI ...t 1
Spindle Gear HUD ... 1
KBY et BXTXL2 i, 1
Spindle Pulley HUD ... 1
KBY e BXTX60 ...veeiiiiieenne, 1
K Y et BXBX20 .....ciiiiiiiiians 1
Y 0= Lo =) PP RPPEPRPPRN 1
(D] (=] gl o P L= PP 1
PIASHIC Ball .....eiieiii e 1
[T 10 1O = U g 1
SPFING PN e 1
PInION BIOCK ...oeveiei e 1
DTN . . e 1
SPFING ettt 1
RACK CUP - ettt e e 1
LOCK NUL .. e 1
CoCliP e S8 1
C-CliP e S25. i 1



Index No Part No Description Size

T4 JTM1055-V74.......... C-CliP e R72 .......
75 JTM1055-V75.......... L O ] o T S12........
76, JTM1055-V76.......... SPACET ..ot
Tl JTM1055-V77.......... SPACET ..ot
78 JTM1055-V78.......... Face Plate.......oooiiiiiiii e
79 JTM1055-V79.......... Dial PIate .....ccvviiiiiii e
80............ JTM1055-v80.......... SCIBW vttt ettt e e e e 1/8"x1/4"
81............ TS-1502041 ............ Hex Socket Cap SCrew .......ocoevvveiiiiiiiiieineeinns M5x16....
82, JTM1055-V82.......... SCIBW vttt ettt e 1/8"x1" ...
83...iien. JTM1055-V83.......... Fan Assembly ...
84............ JTM1055-V84.......... Flat Washer..........coooiviiiiiii e, 1/8"........
................ JTM1055-WBC.........Wiring Box Cover (not Shown) ..........ccooevviviiiiieiiinecineeenn,
................ JTM1055-PSC.........Plastic Side Cover (not ShOWN) ..........ccovvvvviiiiieiineeineeennn.
................ JTM1055-JET..........JET Plague (N0t ShOWN) .......cccuuiiiiiiiiiiiiiiiiiecii e
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12.2.1 Head Assembly — Exploded View

7 9

20



12.2.2 Head Assembly — Parts List

Index No Part No Description Size

I JTM1055-H01.......... Hex Socket Cap SCreW .......vvvvvvveeniieiiieeiieeeinns M5X12.....
2, JTM1055-H02.......... WV ASNET .
T JTM1055-H03.......... 2SNV I CT=T: | TR
4., JTM1055-H04.......... Shaft SIEEVE ...t
B, JTM1055-H05.......... BUSHING ...
G, JTM1055-H06.......... SPACET .ottt
T, JTM1055-H07.......... K Y ettt 3X3X20....
< TP JTM1055-H08.......... (=T T
(< IO JTM1055-H09.......... ] 0= | T
9-1........... JTM1055-H09-1....... K Y ittt 3x3x10.....
10............ JTM1055-H10.......... Hex Socket Cap SCrewW ......cocvvvveviieviiiieiiieeiins 5/16"X1/2"
11............ JTM1055-H11.......... WASKET . e
120, JTM1055-H12.......... BEVEI GRAI....civ it
13............ JTM1055-H13.......... WOrm Gear Cradle.........ovuveieeiieeiee e
14............ JTM1055-H14.......... Feed ENQAage PiN........cooiiiiiiiiiii e
15............ JTM1055-H15.......... Worm Gear Cradle Shaft..........couvieiiiiiieeeeeee,
16............ JTM1055-H16.......... Shaft SIEEVE ...
17, JTM1055-H17.......... [1C2 0] o J TP
17-1......... JTM1055-H17-1....... SEE SCIEW ..t M6x8 .......
17-2......... JTM1055-H17-2....... ST o] oo PP
17-3......... JTM1055-H17-3....... Steel Ball......ieieiiii s
18..ccunen.. JTM1055-H18.......... Gear Shaft ...
18-1......... JTM1055-H18-1....... K Y ettt 5x5x8.......
19....e... JTM1055-H19.......... K Y ettt 5x6x12.....
20............ JTM1055-H20.......... Needle Bearing........coceuvveiieiiin e eeiieeeiieeeiees BA78Z .....
21, JTM1055-H21.......... BUSKHING ...t
22, JTM1055-H22.......... (== 1
23, JTM1055-H23.......... Shaft (w/bevel gear) ...
23-1......... JTM1055-H23-1....... K Y e AxAX45 .....
24............ JTM1055-H24.......... Bevel Gear BUShing...........cooeviiiiiiiiniiic e,
25, JTM1055-H25.......... ST o= (o7 ] SR
26...nn.. JTM1055-H26.......... Needle BEaring ......ccooevevviveviiiinieniiinieeeiineeeennn TA2620Z ..
P JTM1055-H27.......... BUSKNING ...t
28 JTM1055-H28.......... WOIM G BAI .. vttt aaas
28-1......... JTM1055-H28-1....... SPING PiN oo
29, JTM1055-H29.......... BUSHING..... oo
30, JTM1055-H30.......... WASKET . ceeee e
C T I JTM1055-H31.......... BUSHING ...
32 JTM1055-H32.......... 2SNV I CT=T: | T
33 JTM1055-H33.......... Feed Reverse CIUICH .......oovviiii e
33-1......... JTM1055-H33-1....... SPHNG PiN oo
4. TS-1513011 ............ Hex Socket Cap SCrew ........ccovvvevevviiieieiiinenenn, M5X10.....
3. JTM1055-H35.......... ClIUSEEI GEAI COVET .. cuieiiieieeie et
36, JTM1055-H36.......... ] 0= | TR
37 i, JTM1055-H37.......... Gear Shift Crank........c..oeviii e
38, JTM1055-H38.......... Feed Gear Shift FOrk ........coooviiiiiiiiiieeee e,
39, JTM1055-H39.......... [0 (0] o T
40............ JTM1055-H40.......... SEESCIEW v M6Xx6 .......
40-1......... JTM1055-H40-1....... SEESCIEW v M6X6 .......
40-2......... JTM1055-H40-2....... SPFING «e vttt
40-3......... JTM1055-H40-3....... SEEEIBall.....eieieiii e
41............ JTM1055-H41.......... Feed Worm Shaft ...
41-1......... JTM1055-H41-1....... K Y et 5x56x15.....
41-2......... JTM1055-H41-2....... K Y et 5x5x10.....
42 JTM1055-H42.......... Reverse CIUtCh ROd.........coiviiiiii e
43............ JTM1055-H43.......... Brass Shaft .........oouiiniii e



Index No Part No

44............ JTM1055-H44..........
44-1......... JTM1055-H44-1.......
45 .. ......... JTM1055-H45..........
46............ JTM1055-H46..........
A7 oo JTM1055-H47..........
48............ JTM1055-H48..........
49............ JTM1055-H49..........
49-1......... JTM1055-H49-1.......
49-2......... JTM1055-H49-2.......
50............ JTM1055-H50..........
51..ccccn.... JTM1055-H51..........
52, JTM1055-H52..........
52-1......... JTM1055-H52-1.......
B3, JTM1055-H53..........
54........... JTM1055-H54..........
55, JTM1055-H55..........
56..cccn..... JTM1055-H56..........
LY JTM1055-H57..........
58, JTM1055-H58..........
59, JTM1055-H509..........
60............ JTM1055-H60..........
61............ JTM1055-H61..........
62..ccienn... JTM1055-H62..........
62-1......... JTM1055-H62-1.......
63..ccccnn... JTM1055-H63..........
64............ JTM1055-H64..........
65....ccuens JTM1055-H65..........
65-1......... JTM1055-H65-1.......
65-2......... JTM1055-H65-2.......
66............ JTM1055-H66..........
67.ccvvenn... JTM1055-H67..........
68..ccccn.... JTM1055-H68..........
69....c....... JTM1055-H69..........
70............ JTM1055-H70..........
71............ JTM1055-H71..........
71-1......... TS-1513051 ............
72, JTM1055-H72..........
72-1......... JTM1055-H72-1.......
73, JTM1055-H73..........
73-1......... JTM1055-H73-1.......
73-2......... JTM1055-H73-2.......
T4............ JTM1055-H74..........
75, JTM1055-H75..........
76..uuen..... JTM1055-H76..........
77, JTM1055-H77..........
78, JTM1055-H78..........
79..ciiinn... JTM1055-H79..........
80............ JTM1055-H80..........
81............ JTM1055-H81..........
82..ccnnn. JTM1055-H82..........
83....inins JTM1055-H83..........
83-1......... TS-1502051 ............
83-2......... JTM1055-H83-2.......
83-3......... JTM1055-H83-3.......
84............ JTM1055-H84..........
84-1......... JTM1055-V84-1.......
85..iiinnnn, JTM1055-H85..........
85-1......... JTM1055-H85-1.......

Description Size Qty
LVLT T 2 1 T 7T T 1
ROUND HEAA SCIEW ... . eeieiiee et 3
CIULCN RING vt 1
OVErload CIULCN SIBBVE. .. ... e 1
OVENOAd CIULCN .. ... e eeaas 1
SPFING ettt et 1
(41010 o I 1o Y03 (o 11 | F T 1
S SCIEW .o MBX8 ..., 1
BrasSS PIBCE ...t 1
Brass BUSKHING ... couuniiiicii e e 1
ST RS 10! (=T AN 1
(O 0 (od o T I T = =T 1
SPIING PN oo 1
FIAt HEAO SCIBW .. eeieeeet ettt 2
(@80 o3 g VAT = T 1 1= ST 1
L ] o 1
(@A 10101 g 10 0 1 G0 1Y/ P 1
NOSE PIBCE....eiiieiii e et e 1
Spindle Dirt ShIeld ... 1
Angular Bearing..........ccuveveuiveeiniiiiieeeei e 40 0 IR 2
Y 0= ol PP 1
] 0= Lo =) PP PP PEPRPPRN 1
L T 1
SEESCIEW vt MB5X5 i 1
SEESCIEW v MBX6 ... 2
[0 Yo G0 N [ PP 1
Ball Bearing.........ccuuveiiiiinieiiiiineeeeii e 6008ZZ ........oeevvveennnens 1
CrOSS HEBAMO SCIBW ... euieiiieieeie ettt ettt e e et e e e reanas 2
CoCliP e S37 1
QUIIE SKIFt .. e e e 1
SPINAIE e e 1
Black PIAstiC Ball .........cuouiiniiiii i 1
THP HANAIE ..o 1
(@F= Y0 01 = (0o 1R 1
Feed Trip BraCKet .........ooiiuiiii e 1
Hex Socket Cap SCrew .......coevvvveviiniieiiieeiieeeinns M5X25.....iiviiieiiieeann, 2
Hand Wheel CIULCN ... 1
SEBE SCIEW .ot MBX6 ..o, 1
S SCIBW .ot MBX6 ..o, 1
SPFING ettt 1
Baall ..o s 1
L@ 1o SR 1
REVEISE KNOD «.eeiii e e 1
KNOD STUA .. e e as 1
HanNAIe WREEL...... e e 1
[ =1 00 [ 1
Feed Trip PIUNGET ... e 1
BUSHING ...e i 1
LI ] 0T d 10T To = P 1
] o 0o PSP 1
CaAM ROA SIBEVE ....vieieei e et aenas 1
Hex Socket Cap SCrew ........ccevvvvvevviiieieiiinenenn, M5X20...ccueiiiieriieeennn, 1
[ (S0 G0 [ | 1
SPING PN .o 1
MICTOMELEN SCAUE......eiieie i e ens 1
ROUNI HEAO SCIEW......oeieiieiiei e 2
Quill Lock Sleeve (threaded)...........ccuiviiiiiiiiiiiii e, 1
o] 111 [ 1



Index No

Part No

JTM1055-H86..........
JTM1055-H87..........
JTM1055-H88..........
JTM1055-H89..........
JTM1055-H90..........

JTM1055-H9
JTM1055-H9

1.
1-1......

JTM1055-H92..........
JTM1055-H93..........
JTM1055-H9%4..........
JTM1055-H94-1.......
JTM1055-H94-2.......
JTM1055-H94-3.......
JTM1055-H95..........
JTM1055-H9%6..........

TS-1502101

JTM1055-H97..........
JTM1055-H98..........
JTM1055-H98-1.......
JTM1055-H98-2.......
JTM1055-H99..........
JTM1055-H100........
JTM1055-H101........
JTM1055-H102........
JTM1055-H103........
JTM1055-H104........
JTM1055-H105........
JTM1055-H105-1.....
JTM1055-H106........

TS-1502071

JTM1055-H108........
JTM1055-H109........
JTM1055-H110........

JTM1055-FR
JTM1055-FR
JTM1055-SC
JTM1055-LC
JTM1055-SR

S
SC.......

Description Size Qty
QUIITLOCK SIBBVE ... vt 1
Yo S = U g T | 1
QUIIE SEOP KNOD .o 1
QUIlI MICIO-SEOP NUL.....outeiiii e 1
QUIl MICrO-Jam NUL ..o 1
QUIIE MICIO=SCIEW ... ettt eaas 1
L@ 1o PSP 1
PIAStIC Ball .....coeeieie e 1
HANAIE ... e 1
HUD L 1
SEESCIEW vt 5/16"X3/8"......cceeverenn. 1
S o] 111 1
StEEl Ball. ..o 1
HUD SIBEVE ... 1
SPFNG COVEY ...ttt e e 1
Hex Socket Cap SCrew ........ccovvvveeviiieieiiinenenn, M5X12. i, 1
ClOCK SPIING ...t 1
QUIll Pinion Shaft.........oooiuii e 1
KBY e SXEX25 .. 1
LI 1 TSP 1
Pinion Shaft HUb........ooii e 1
SBE SCIBW .. 1
PIUNGET e 1
LBV T e e 1
SO SCIBW ettt 1
FEEA THP LBVE .t 1
QUIE HOUSING ..t 1
i ettt 1
SEESCreW ... MBX8 ..o 1
Hex Socket Cap SCrew ........c..cevvvevviiieieiiinenenn, M5XA5....ciiiiiieenn, 2
SEESCIEW ... MBXL5.....oeiiiiiiiieanes 1
HEX NUL. . e e e 1
C-CliP e S22 1
Forward Reverse Switch (not Shown) ..........ccoooiiiiiiiiiin e, 1
Forward Reverse Switch Cover (not Shown) ..........ccooeviveiiiieiiiiecineeeen, 1
Short Cable from Switch to Breaker (not shown) .............cccooeviiiiinnnnnnn. 1
Long Cable from switch to Breaker Box (not Shown) ............ccceevvevneenn. 1
Plastic Strain Relief (NOt ShOWN) ........ooviiiiiiiii e, 1

23



12.3.1 Base Assembly — Exploded View




12.3.2 Base Assembly — Parts List

Index No Part No

T, JTM1055-B01..........
2 JTM1055-B02..........
I JT JTM1055-B03..........
3-1........... JTM1055-B03-1.......
4o, JTM1055-B04..........
4-1........... JTM1055-B04-1.......
4-2........... JTM1055-B04-2.......
B, JTM1055-B05..........
5-1........... JTM1055-B05-1.......
Buvrerreenn, JTM1055-B06..........
T, JTM1055-B07..........
7-1........... JTM1055-B07-1.......
T2, JTM1055-B07-2.......
8., JTM1055-B08..........
1S D JTM1055-B09..........
10............ JTM1055-B10..........
10-1......... JTM1055-B10-1.......
11............ JTM1055-B11..........
12, JTM1055-B12..........
12-1......... JTM1055-B12-1.......
13, JTM1055-B13..........
13-1......... JTM1055-B13-1.......
13-2......... JTM1055-B13-2.......
14............ JTM1055-B14..........
15..nnee. JTM1055-B15..........
16............ JTM1055-B16..........
17 ceennnn. JTM1055-B17N .......
18...cccn.n... JTM1055-B18..........
18-1......... JTM1055-B18-1.......
19............ C-132A ..o
200, C-133..iiiiiiiienn,
21, C-134...ciiiiiiiinn.
................ C-133A .,
22, JTM1055-B22..........
23, JTM1055-B23..........
23-1......... TS-1503041 ............
24............ JTM1055-B24..........
24-1......... TS-1503081 ............
25. .., JTM1055-B25..........
25-1......... JTM1055-B25-1.......
26 JTM1055-B26..........
26-1......... TS-1503051 ............
27 i, BB-620477..............
28, JTM1055-B28..........
29, JTM1055-B29..........
30............ JTM1055-B30..........
I T JTM1055-B31..........
32, JTM1055-B32..........
33, JTM1055-B33..........
34............ JTM1055-B34..........
3. JTM1055-B35..........
36...ccenens JTM1055-B36..........
37 . JTM1055-B37..........
38, JTM1055-B38..........
39, JTM1055-B39N .......
40............ JTM1055-B40..........

Description Size Qty
EYE BOIt ... e 1
RaAIM . 1
Head Tilt BIOCK .....ovniiiii e 1
Hex Socket Cap SCrew ........cccvvveieiiiieeiiiineeeens MLOX95.....cceiiviieenn, 4
Bl .. e 4
LOCK WASKEL ... e 4
HEX NUL. .o e 4
FIANGE ..o 1
SPING PiN oo 1
WOIM Shaft ..o 1
RAM PINION oot 1
HANAIE e 1
PIASHIC Ball ....eeniieeii e 1
0 = 1
GID e 1
Bl .. e 4
WWASHET . e 4
ST BT =1L PP 1
LOCK HANAIE .....eeie e 2
Brass BIOCK ... cuuiiiieei e 2
SEESCIEW ... M10X60.......cevvevnennnes 2
HEX NUL .. e MLO..ooiiiiiieviie e, 2
BIOCK ..t 2
SCAlE LADEI ...uiii e 1
RIVET .. e 4
SPIART e 1
Base (serial no. 120xxxx and higher) ...........ccoooiiiiiii e, 1
L0 1Y PP 1
Round Head SCreW........ccooveeiiiiiiiiiiiiceeieenns M5X10.....cceveiiieineannes 4
Breaker BOX (W/ H2L1) ....coouuieiiei ettt 1
BEaAKE ...t 1
Breaker BOX COVEL .....ccuiiiiieei et e e e 1
Breaker Box Assembly (W/ #19-21) ...cc.viiiiiiiiiiii e 1
IS = 1] 1] SR 1
Lead SCrew HOUSING ......cccuuiiiiieii e e e 1
Hex Socket Cap SCreW ......coevvvveviiniiiiiieeiieeeinas MBX16......ccevvevernnann. 3
FIaNQE «.oeeee e 1
Hex Socket Cap SCrew .......cocevvveveeviiieiiiiineeen, M6X35...ccveviiieeieeennn, 2
LBAO SCIBW .. ettt e e 1
KBY it 5X5X20 ... 1
FIANGE .o 1
Hex Socket Cap SCrew ........ccevveveeviiieieiiinenenn, MBX20......ccevvivinnennnn, 3
Ball BEAriNG.....c.ueieiieiiieieii e 6204727 ..o 3
BEVEI GRAT ... it 1
WASKEE .. 1
HEX NUL. .o e 1
BEAING COVEN ...uiiiicii et e e e 1
BEAING StOP «.ivvniiiii e 1
Dial HOIAET ... 1
DIAI RING ..ttt 1
Dial LOCK NUL ... ceuiiiiiie e e e e 1
Gear Shear CIULCN ... 1
Elevating Crank ...........oouuioiii e 1
HaNAIE ..o 1
Knee (serial no. 120xxxx and higher) ..........cccooooiiiiiiiiini e, 1
KNEE FrONt COVEN ... e e 1



Index No

Part No Description Size Qty
JTM1055-B40-1....... Cross Head SCrew........coovvveviieiiiiinieiiiin e, M5X20...ccueiiiiiiieeenn, 4
JTM1055-B41.......... SN 1
JTM1055-B41-1....... KBY e 3X3X10 . 1
JTM1055-B41-2....... KBY e AXAXL6 ... 1
JTM1055-B42.......... BEVEI GRAI ... . it 1
JTM1055-B42-1....... T S Yo = M6BX20.....ccccvvviiierannnn, 1
JTM1055-B43.......... GID HOIAEI-R ... 1
JTM1055-B44.......... L1 o1 (o] (o =T ot PP 1
JTM1055-B045......... G 2
JTM1055-B46.......... AQJUSTING SCIEW .....iiiiiiii e e e e e e e 12
TS-1506041 ............ Hex Socket Cap SCreW ......coevvveeviiieviiiieiiieeeinns M12x35.....ccceviiiannnn. 18
JTM1055-B48.......... R AT o 1T G 0= 2
JTM1055-B49.......... WIPEI-R ot 1
JTM1055-B50.......... BT o T 1
JTM1055-B51N ....... Gib (serial no. 120xxxx and higher).........c.oooiiiiiiiiin e, 1
JTM1055-B51-1N ....Gib (serial no. 120xxxx and higher)..........cc.oooiiiiiiiii e,
JTM1055-B52.......... LI LSRR 1
TS-1502061 ............ Hex Socket Cap SCrew ........c..vvvvevveieieiiinenennn M5X25.....ciiiiiiienn, 2
JTM1055-B53.......... PIUG - 2
JTM1055-B54.......... LI =0 PP 2
JTM1055-B55.......... BUSKIING ... it 2
JTM1055-B56.......... FIAat WaASKET ... 2
JTM1055-B57.......... [ L= N | PP 2
JTM1055-B58.......... RUDDEE T-NUL ... 6
JTM1055-B59.......... L0 3170 TN C U= 1 o 1
JTM1055-B60.......... o 1= 22
JTM1055-B61.......... DUSE ProteCtivVe COVET ....ieviieie et e s 1
JTM1055-B62.......... LT 0 1= PPN 2
JTM1055-B62N ....... Saddle (serial no. 120xxxx and higher)...............cccoiiiiii 1
JTM1055-B64.......... 3 (o] o J1 21 (o o) PO 1
JTM1055-B65.......... HEX SOCKEL Cap SCIEW ......uiiiiiii e 2
JTM1055-B66.......... HANAIE ..o 2
JTM1055-B66-1....... BrasSs BIOCK ... .cuuieieei et 2
JTM1055-B67.......... HANAIE .o 2
JTM1055-B67-1....... Brass BIOCK .......ciiiiiiei it 2
JTM1055-B68N ....... Gib (serial no. 120xxxx and higher)........cccociiiiiiiiiii e, 1
JTM1055-B69.......... Chip Guard Assembly (includes: #69-72)........cccoveieiivieiiieeiiieiieeeieeeeenn 1
............................... Chip GUAID-L.....ccuuiiiiiiiiii e L
............................... Chip GUANA-M.......oiiiiiiiii e L
............................... Chip GUAIA-S ....coeiiiii e L
JTM1055-B73.......... GID HOIAEIR ... 1
JTM1055-B74.......... €101 (o] (o /=T ot PP 1
JTM1055-B75N ....... Gib (serial no. 120xxxx and higher).........cocoiiiiiiiiii e, 1
JTM1055-TBC......... Toolbox Complete (N0t SNOWN) .....couuiiiiiii e 1
JTM1055-LP............ Leveling Pad (N0t SHOWN) ......c..iiiiiii e 4
JTM1055-LB............ Leveling Bolt w/Nut (NOt ShOWN).......c.uviiiiiiiiiii e, 4
STRIPE-1-3/4........... JET Striping (not ShOwn) ........cccoveviiviiiiieiineennn, 1-3/4" W.............. per ft.
JTM1055-ID ............ ID & Warning Label (not ShOWN) .......ccooviiiiiiiiiici e, 1
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12.4.1 Lead Screw Assembly — Exploded View

27



12.4.2 Lead Screw Assembly — Parts List

Index No Part No Description Size Qty
1o JTM1055-L01 .......... UL Lo 1/2-20UNF ................. 3
2, JTM1055-L02.......... Ball Crank .....ivee e 3
K T JTM1055-L03........... HaNAIE ..o 3
4ooiiiiiniinn, JTM1055-L04 .......... Dial LOCK NUL ... ceuiiiiie e e e e 3
B, JTM1055-L05.......... DAL .. 3
[ TP JTM1055-L06 .......... (=TI o] o 1= P 2
Tieiieiinnnn JTM1055-L07 .......... (D= I o] o 1= 2 (1= 1. PSP 1
< TR JTM1055-L08 .......... Bearing StOp fOr Y-AXIS . ...t 1
8N........... JTM1055-L08N........ Bearing Stop for X-Axis (serial no. 120xxxx and higher) ........................ 2
1S BB-6204ZZ.............. Ball BEAING ... cituiiiiie it 5
10, JTM1055-L10N........ Extended Bearing Bracket (serial no. 120xxxx and higher) .................... 2
1., JTM1055-L11 .......... SPHNG PiN oo M5X20....oieiiiiiieiennnn, 6
12, TS-1505031 ............ Hex Socket Cap SCreW .......ovvvvveveeiiieiiieeiineeinns ML1OX25.....ccevvviinnens 16
13........... JTM1055-L13.......... KBY et 3X3X25..iiiiiii 4
14............ JTM1055-L14N........ Lead Screw for Ext. Bearing Bracket (serial no. 120xxxx and higher) ..... 1
15, TS-1503041 ............ Hex Socket Cap SCrew .......cccevvvvevviiieieiiineeenne, MBX25....cccoeiiiiieeenn, 8
16............ TS-1550041 ............ WASHET ..o Y 2
17, JTM1055-L17 .......... Feed SCrew NUL... ... e 2
18 JTM1055-L18 .......... Feed NUL BracCKet...... ... e 1
19............ TS-1514011 ............ Hex Socket Cap SCrew .......coooevvveiiiiiiiieiineeinns MBX12 ..o 9
20, JTM1055-L20 .......... Cross Feed Bearing Bracket...........c.oviiiiiiiiiiiiiiie e 1
21............ JTM1055-L21 .......... CrOSS FEEA SCIEW ... iiiiiie ettt 1
22, JTM1055-L22 .......... Adjustable Cross Feed NUL..........ccouiiiiiiiiiii e 2
24............ JTM1055-L.24 .......... = o 3
25, JTM1055-L25.......... LOCK WaSher ......cccuviiiiiiiiicii e Y P 2
26............ JTM1055-L26 .......... CroSS HEAO SCrEW ... ieviieeeeii ettt e e e e e s 2
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12.5.1 One Shot Lubrication System — Diagram
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12.5.2 One Shot Lubrication System — Parts List

Index No Part No Description Size Qty
i JTM1055-CLA ......... Lubricating PUM ... 1
2, ALMP-04................. AluminUM PIPe ..o 13.5%450L ......cvenneee. 1
C TP A8, Oil Regulating DisStribDULOr..........cocuuiiiiii e 1
T JTM1055-A4............ Oil Regulating DiStriDULOT. .........oiiiiiiiieiiii e 1
5o, A-Do Flexible Steel Tube .........ccooiiviiiiiiiieeen, AX550 .. 1
G, PH-4011.................. EIDOW JOINT ...t e 2
T, PI-401.......ccoeeen. EIDOW JOINE «.ee e 8
S T [ THIMDBIE NUL. ...t 26
1 IO PB-4 ..ccoooviiiiieviinnn, TRIMDBIE ..o e 26
10, PG-004.......c..ccee. L8310 o PSP 1
11............ TS-1503031 ............ Hex Socket Cap SCreW ......cocvvveeviiiiiiiiieiiieeiinns MBX12......ceeiiiinannen 4
12, TS-1502061 ............ Hex Socket Cap SCreW .......coevvvvevieniveiiieiiieeeinns M5X25 ..., 4
13, PD-401 ........ccvvnenenn. Straight JOINt ......ci 1
14............ Add. i, NYION PIECE.....u it AXT00.....coieiiiieenn, 1

30



13.0 Electrical Connections

13.1 Forward/Reverse Switch Wiring
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13.2 Wiring Diagram

250V 460V

POWER POWER

FANZ

WALTER MEIER (Manufacturing) Inc.
427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.waltermeier.com
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